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PROJECT REFERENCE NO. SHEET NO.
R-2552AA 49A

SOIL TEST RESULTS

SAMPLE DEPTE AASHTO % BY WEIGHT % PASSING (SIEVES) | % %
No, | OFFSET | STATION | pyrppyyy crass, | “X| PL{CoAND[FeaND] SHT | CLAY | 10 | 4 | %0 |MOISTURE| ORGANIC
SS- 196 30 RT 10+80 1. 22- 1, 67 A-7-6(7) | 43| 18| 25.9 26.7 17.2 30. 3 100 86 52 - -
S5 197 | 30 AT | 10%60 | 2.74-3.19 | A 2400/ | 35| WP 39.0 | 34.3 | 18.6 | 6.1 96 | 735 | 32 - -
SS- 198 30 RT 10+80 4, 27-4.72 A-2-4(0) | 32| NP | 39.8 34. 3 17. 8 8. 1 99 74 31 - -
S 199 | 30 RT | 10+60 | 7.35-7.77 | A 2400 [ 31| WP 38.6 [ 390 [ 162 6.1 99| 76 | 29 - -
5338 | cL 10:60 | 0.50-1.00 |A7-6(13) |48 27 |24 4 [ 22.2 | 19. 1] 34.3 | 100 | 85 | 58 - -
S- 339 CL 10+80 2. 00- 2. 80 A-7-6(9) | 47 | 18| 21. 2 23.8 12. 6 42. 4 100 91 59 - -
S$- 340 CL 10+80 3. 50- 3. 94 A-6(4) 361 121 28. 1 25. 2 30. 6 16. 1 100 84 52 - -
s34 | oL 10°80 | 8.00-10.08 | A 40) [ 2515 |24 4 [ 353 [ 20 1| 222 100 | 85 | 48 - -
S- 346 28 RT 10+80 0. 50- 1. 08 A-7-6(13) | 521 26| 27.0 16. 5 18. 1 38.3 98 81 59 - -




